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YN PR TR AW Wik B ZiEtal
Sample name Li-ion polymer battery Test category After testing
A= =] e
Sample model Accepted date
=) e 2
FefmALeE 3.8V 18.5Wh AT F A 2018-01-02
Sample specification Test start date
E o e S 2 o
R (D) 5 WAL H I 2018-01-27
Sample quantity(pcs) Test end date
FHTHAL FREHREIE B PR 7]
Consignor Dongguan Amperex Technology Limited
Y H T ARE R SETAR LR E Tk v 15
ZHL b IE . .
2 West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City, Guangdong
Consignor address . G
Province, P. R. China
pilbeiil THEHTREUE R PR 5]
Manufacturer Ningde Amperex Technology Limited
N o A A T T A X R BRI 1
5 No.1 XinGang Road, Zhangwan Town, JiaoCheng City, Ningde, Fujian Province, P.R.
Manufacturer address ]
China
JAIREE AT FRBERAE: 15 -25°C; FRBRE: 45%~75%
L = (.mmem Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
RSN B e/ s R IR A
Appearance Silver nylon/Al/PP compound film
BeAE TR MEI R RN
N . ST/SG/AC.10/11 Rev.6, 38.3
TR 7 9 A0 R s v

Test method and criterion

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS

GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev.6, 38.3

TRl MR WRah. vhilis AMERELRG. BRIE. JRETTHL SREDEOE

WiRTTH . ) ) L il
Test i Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
est items g
Overcharge, Forced discharge
ZWIR, SRR EBCA E GRTEk tea i ity IR AR T
Wk 2536 ST/SG/AC.10/11 Rev.6, 38.3 fnifE i ER
Conclision The sample has passed the test items of UNITED NATIONS “Recommendations on
the TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev.6, 38.3
WA R p : 44 @
2018.1.%0
g 7% %, MG 281,30
G N7 :
Compiler Fﬁ\ﬂi 208 . .20 =
i o TR BRI 7
Checker )o'l\\ W)&(M W% ( ‘2(7 A\ \ ?ﬂﬂiﬁqﬂfﬁ\ 'E‘/f
B Dongguan %empé_ié% )
2 A, v b -
Y7 {%/ % I S N o Technology%g%’;i T‘e;Si»Ce»nter
et #oR ] BRI i o R
Approval Cai JingJing: Technical Director (FIENDUIEI.

PR HOEE

Guo Jiali: Center Director
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b 3 B 15t B
Sample description and description

FESATR BT RATHLIL BE 1K50
Sample name Li-ion polymer battery Model

%ﬁﬁi’é‘i%' 4850mAh ﬁ:% IR 3.8V
Rated capacity Nominal voltage

=
il BERRSE-7i B

Chemical composition

SEIREE R M INEHRT T GAHRFIRE 44V, RFLL 44V HETHRE

ik 7S LR
Test charge program 0.02C)
A AR B L B LR O R IR U (D 0.5C BT 3.0V)

Test using a program

A ik ]

Test sample image

B2 R

Figure 2: negative

& 1: 1Em

Figure 1: positive

K3 fiR
Figure 3: Logo

Form No.: QF-QSP-LAB-1026-09H
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i TEER B Ak B i i T4
B | WRAE AR PRUEECR BRI S kg | FTER )
Standard requirement or the clause Test
No. Name of test Test result ’ Remark
number of standard conclusion
B R BARE «XTRBREmEings "B | g1 Ar¥s
1 . . ) KRN R T1; UN Manual of Test and . /
Altitude simulation Criteria ST/SG/AC.10/11/Rev.6, 38.3 Test 1 See Appendix 1 Passed
IR B CETRRAMBROENS RRA | s 2 P
2 T M K5 T2; UN Manual of Test and . /
Thermal Criteria ST/SG/AC.10/11/Rev.6, 38.3 Test 2 See Appendix 2 Passed
= RAE KTEREWEROENS REA | 5 3 ot
3 . 3 FrdEFM» 15 T3; UN Manual of Test and . /
Vibration Criteria ST/SG/AC.10/11/Rev.6, 38.3 Test 3 See Appendix 3 Passed
L | BAE ETRRRWEROENS KRR | 5 4 ot /
FEdEF M RE T4; UN Manual of Test and .
Shock Criteria ST/SG/AC.10/11/Rev.6, 38.3 Test 4 See Appendix 4 Passed
I Ll BAE KTLRENEROENT RRR | s 5 e
5 External FREFEM» R TS; UN Manual of Test and . /
short-cireuit Criteria ST/SG/AC. 10/11/Rev.6, 38.3 Test § See Appendix 5 Passed
e WA KTERIMERNENLS RRA | [HE 6 &4
6 FREF M R T6; UN Manual of Test and . /
Crush/Impact Criteria ST/SG/AC.10/11/Rev.6, 38.3 Test 6 See Appendix 6 Passed
T WAE CLTFBRIERNENS RRA | 5K 7 P
7 FEUEFE M R T7; UN Manual of Test and ’ /
Overcharge Criteria ST/SG/AC.10/11/Rev.6, 38.3 Test 7 See Appendix 7 Passed
4 ik L BREE KRTRESSHENT RRA | §pgde s ot
8 3 FRUEFE MY 3 T8; UN Manual of Test and i /
Forced discharge Criteria ST/SG/AC. 10/11/Rev.6, 38.3 Test 8 See Appendix 8 Passed .
WRT H ’
Test items
oo 1§77
y . \
43 BIHRAE O iy / Post /
3 ame
Subcontracted test condition AELRE code
Subcontracted
Laboratory Mok / HiE /
Address Tel.

Form No.: QF-QSP-LAB-1026-09H
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5 1 R B 4477 T B
No. Name of test items Altitude simulation
- FE SRS WA AT Before test WIkJE After test BRI FAgRE | Wik
RS Sample Mass loss Residual g
Sample No. Statis J A T HL JR FF 5 H e (%) OCVv Test
m@ | UM | mE | UV ) | result
8S%SB18C28957%749 | HiIKSe& oL
1056143ATL17CP----- leye fully 65.4181 4.359 65.4167 4.355 0.00% 99.91% (0]
------ NVTIAAO0513 charged
8S%SB18C28057%740 | ¥ k5247
1056143ATL17CP------ leyc fully 65.6313 4.358 65.6297 4.353 0.00% 99.89% O
------ NVT1AA0457 charged
8S%SBI8C28957%748 | Bk LT
1056143ATL17CP------ leye fully 65.6397 4.358 65.6385 4.354 0.00% 99.91% (0]
------ NVTIAA0551 charged
8S%SB18C28957%749 | HikseL 7
1056143ATL17CP------ leye fully 65.5563 4.358 65.5550 4.353 0.00% 99.89% 9]
------ NVT1AA0529 charged
8S%SBI8C28957%749 | HikszL 7
1056143ATL17CP------ leye fully 65.5246 4.358 65.5217 4.354 0.00% 99.91% O
------ NVT1AA0517 charged
8S%SB18C28957%748 | HWRseLFH
1056143ATL17CP------ leye fully 65.6551 4.358 65.6519 4.353 0.00% 99.89% (0]
------ NVT1AA0575 charged
8S%SB18C28957%749 | ¥ k47
1056143ATL17CP------ leyc fully 65.6787 4.358 65.6755 4.354 0.00% 99.91% (@)
------ NVT1AA0455 charged
8S%SB18C28957%749 | HikszL7Hh
1056143ATL17CP------ leyc fully 65.4833 4.357 65.4806 4.352 0.00% 99.89% O
------ NVT1AA0456 charged
8S%SB18C28957%748 | Hiksz 4ok
1056143ATL1 7CP------ leye fully 65.7537 4.356 65.7499 4.351 0.01% 99.89% O
------ NVTI1AA0380 charged
8S%SB18C28957%748 | HikseLITH
1056143ATL17CP------ leye fully 65.2996 4.359 65.2957 4.354 0.01% 99.89% o
...... NVT1AA0589 charged
PTEH

H: LR V-HESG DA R-BEH; F-RA; O-FilbR, THER, Tk, MR, LK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.

Form No.: QF-QSP-LAB-1026-09H
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5 ’ R H 44 55 bl 95 A0
No. Name of test items Thermal test
. B HORAS WX BT Before test MR )5 After test RER FAE | W
e T RS Sanmnle Mass loss Residual | 455
Sample No. s JRE FF itk HL R JRE T i HL e (%) OoCv Test
m@ | UM | mE | UM oy | sl
85%SB18C28957%749 | B iR5E&TTHL
1056143ATL17CP------ leye fully 65.4167 4.355 65.4098 4.281 0.01% 98.30% 0
------ NVTIAA0513 charged
8S%SB18C28957%749 | HIKFELETH
1056143ATL17CP------ leyc fully 65.6297 4.353 65.6233 4284 0.01% 98.41% 0]
...... NVT1AA0457 charged
8S%SB18C28957%748 | HIKSELFHL
1056143ATL17CP------ leyc fully 65.6385 4.354 65.6303 4.283 0.01% 98.37% 0]
...... NVTI1AA0551 charged
8S%SB18C28957%749 | HIKELFH
1056143ATL17CP------ leyc fully 65.5550 4.353 65.5481 4.283 0.01% 98.39% (0]
------ NVTIAA0529 charged
8S%SB18C28957%749 | Hikse&TH :
1056143ATL17CP------ leye fully 65.5217 4.354 65.5162 4282 0.01% 98.35% O
...... NVTI1AA0517 charged
8S%SB18C28957%748 | Hikse&IcH
1056143ATL17CP—--— leyc fully 65.6519 4.353 65.6466 4.283 0.01% 98.39% 0]
...... NVTI1AA0575 charged
8S%SB18C28957%749 | Hikse&FcH
1056143ATLI7CP-—— |  lcyc fully 65.6755 4.354 65.6702 4281 0.01% 98.32% O
...... NVT1AA0455 charged
8S%SB18C28957%749 | HIRSERFTH
1056143ATL17CP------ leyc fully 65.4806 4.352 65.4744 4.281 0.01% 98.37% (0]
...... NVT1AA0456 charged
8S%SB18C28957%748 | B IR5E2TEH
1056143ATL17CP------ leye fully 65.7499 4.351 65.7440 4.278 0.01% 98.32% (0]
------ NVTI1AA0380 charged
8S%SBI18C28957%748 | HIR5GE&TEH
1056143ATL17CP------ leye fully 65.2957 4.354 65.2899 4.281 0.01% 98.32% (0]
...... NVT1AA0589 charged
PIFEH

¥ LE; V-HER; DR R-BEZY; F-RRAG O-Filkle, FoHes, Jofik, T, JokX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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5 3 W0 H 5 Wezh
No. Name of test items Vibration
oy R FoRAS WA AT Before test MERJE After test FEIE T;Mi?ﬂl‘: iﬁgg
Sample Mass loss it -
Sample No. srarii TR | FEE | ORE | FRRE | o OCV | Test
m@ | UM | mE@ | UM (%) | result
8S%SB18C28957%749 | HikseL T
1056143ATL] 7CP---- leyc fully 65.4098 4.281 65.4101 4.279 0.00% 99.95% O
------ NVTI1AA0513 charged
8S%SB18C28957%749 | ¥ k24 TiH
1056143ATL17CP------ leyce fully 65.6233 4284 65.6240 4.282 0.00% 99.95% (@)
------ NVT1AA0457 charged
8S%SB18C28957%748 | W iRsEL&FHL
1056143ATL17CP------ leye fully 65.6303 4.283 65.6308 4281 0.00% 99.95% O
------ NVT1AA0551 charged
8S%SB18C28957%749 | Hikse&FH
1056143ATL17CP------ leye fully 65.5481 4283 65.5501 4281 0.00% 99.95% O
------ NVTI1AA0529 charged
8S%SB18C28957%749 | ¥ k54T
1056143ATL17CP----— leyc fully 65.5162 4,282 65.5176 4.280 0.00% 99.95% (0]
------ NVTIAA0517 charged
8S%SB18C28957%748 | k=4
1056143ATL17CP------ leye fully 65.6466 4.283 65.6474 4.281 0.00% 99.95% (6
...... NVT1AA0575 charged
8S%SB18C28957%749 | HiRFELEFH
1056143ATL17CP------ leye fully 65.6702 4281 65.6708 4.279 0.00% 99.95% O
------ NVT1AA0455 charged
8S%SB18C28957%749 | Hkse&ITH
1056143ATL17CP------ leye fully 65.4744 4.281 65.4751 4.279 0.00% 99.95% 0]
------ NVT1AA0456 charged
8S%SB18C28957%748 | MR &TH
1056143ATL17CP----- leye fully 65.7440 4.278 65.7450 4.276 0.00% 99.95% (0]
------ NVTI1AA0380 charged
8S%SB18C28957%748 | HIKSEL&ToH
1056143ATL17CP—--— leye fully 65.2899 4.281 65.2912 4279 0.00% 99.95% o
------ NVTI1AA0589 charged
PTFZEHR

¥ L-hR; V-HESG DA RS F-RK; O-Foilitil, JoHER, ok, MR, TEK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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75 4 WL H AR it
No. Name of test items Shock
- B RRAS MR BT Before test WHR )G After test B FiFHE | Wik
Fefn g S Sample Massloss | Residual | &9
SampleNo. | SR | gl | FFEAE | R | TRAE | o) OCV | Test
m@ | UM | me | U (8) | result
8S%SB18C28957%749 | HiksELITH
1056143ATL17CP------ leyc fully 65.4101 4.279 65.4144 4277 -0.01% 99.95% O
------ NVT1AA0513 charged
8S%SB18C28957%749 | Hiks=& T
1056143ATL17CP------ leye fully 65.6240 4.282 65.6279 4.280 -0.01% 99.95% O
------ NVT1AA0457 charged ‘
8S%SB18C28957%748 | HikFE&FH
1056143ATL17CP----- leye fully 65.6308 4281 65.6364 4.279 -0.01% 99.95% O
------ NVT1AA0551 charged
8S%SB18C28957%749 | HIKZELEFH
1056143ATL17CP------ leye fully 65.5501 4.281 65.5538 4.280 -0.01% 99.98% (@)
------ NVT1AA0529 charged
8S%SB18C28957%749 | HiRFEL&TH
1056143ATL17CP------ leye fully 65.5176 4.280 65.5218 4278 -0.01% 99.95% (@)
------ NVTIAA0517 charged
8S%SB18C28957%748 | Hikse&TcH
1056143ATL17CP------ leye fully 65.6474 4.281 65.6512 4.279 -0.01% 99.95% 6]
------ NVTI1AAO0575 charged
8S%SB18C28957%749 | HiKFTEFH
1056143ATL17CP------ leye fully 65.6708 4.279 65.6760 4277 -0.01% 99.95% (6]
------ NVT1AA0455 charged
8S%SB18C28957%749 | HiKsB&FTH '
1056143ATL17CP----- leye fully 65.4751 4279 65.4790 4277 -0.01% 99.95% O
------ NVTI1AA0456 charged
8S%SB18C28957%748 | B IRSe&TLH
1056143ATL1 7CP---r leye fully 65.7450 4.276 65.7478 4274 0.00% 99.95% 0
...... NVT1AA0380 charged
8S%SB18C28957%748 | k52L&
1056143ATL17CP----- leye fully 65.2912 4.279 65.2956 4277 -0.01% 99.95% O
------ NVT1AA0589 charged
PTFZEH

¥ LR V-HESG DR RBER; PR O-FitR, FTHER, Tk, w3, kK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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= N ), —t
5 5 WA H 27 AMRAL
No. Name of test items External short circuit
= "
P T B R IR
), n n N * N l . éi:
R s A RS Max. External Temperature WAL L4tz
Sample No. Sample status () Test result Remark
85%SB18C28957%749 .
1056143ATL17CPeerem- HRERTH 57.8 0 /
______ NVTIAA0513 leye fully charged
85%SB18C28957%749 N
1056143ATL17CP--vnnn HRELT 58.1 0 /
______ NVT1AA0457 leyc fully charged
85%SB18C28957%748 N
1056143ATL17CP---m HREEIA 58.0 (0] /
______ NVTIAA0551 Icyce fully charged
85%SB18C28957%749 e
1056143ATL17CP----- HRELETH 584 (0] /
______ NVT1AA0529 leye fully charged
8S%SB18C28957%749
1056143ATL17CP-ermmv HIRELTR 57.7 (0] /
______ NVTIAA0517 Icyc fully charged
8S%SB18C28957%748 o
1056143ATL17CP--vere HREETH 58.1 0 /
______ NVTIAAO57S lcyc fully charged
85%SB18C28957%749 o=
1056143ATL17CP----- FKERTH 58.3 (@) /
______ NVT1AA0455 leyc fully charged
8S%SB18C28957%749 -
1056143ATL17CP----- HUEETH 58.5 (0] /
______ NVT1AA0456 Lcyc fully charged
8S%SB18C28957%748 S
1056143ATL17CP----- HUEL AR 57.9 (o) /
______ NVT1AA0380 Icyc fully charged
8S%SB18C28957%748 -
1056143ATL17CP-erenv HRERIHR 57.5 0 /
______ NVT1AA0589 Icyc fully charged
PTFZEH

I Dfk; R-IE; F-RAG O-Fofifdk, LM, TEX.
Note: D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture & no fire.
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e ) WRGIELH | 5
No. Name of test items Crush
m] =

Q82749A30F12 lci’foiz%f;ﬁw 23,2 0 /
Q82748G31A3B lﬁ*fs‘oiz‘ff’;i 23.1 0 /
Q82748C30C67 lc‘j'“ﬁo?,g’ff;ﬁw 23.1 0 /
Q82748D33232 ]Ci*’s‘osz"ffjw 23.3 0 /
Q82748F30CF9 BK SO%A R 23.5 o) /

lcyc 50% capacity

ATF=EH

I Dfiffk; F-lek; O-Fofi#fk, JT&k.
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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it - » > 3
s , WIRTH AR | A
No. Name of test items Overcharge
%S iR WA &
Sample No. Sample status Test result Remark
85%SB18C28957%749
1056 143ATL17CP-— HUSEETA o) /
—----NVT1AA0801 leye fully charged
85%SB18C28957%749 B
1056143ATL17CP---nnr AL 0 /
----NVT1AA1378 Icyc fully charged
8S%SB18C28957%748
1056143ATL17CP——r HRTLTH 0 /
______ NVT1AA1421 Icyc fully charged
85%SB18C28957%749
1056143ATL17CP-w-o-- HRERTA 0 /
______ NVT1AA1391 Icyc fully charged
8S%SB18C28957%748 =
1056143ATL17CP--vm-- S0 JsE L 0 /
--—-NVT1AA0029 S0cyec fully charged
8S%SB18C28957%748
50 RSELFH
1056143ATL17CP--=--- O /
______ NVT1AA1381 50cyc fully charged
8S%SBI18C28957%748 -
1056143ATL17CP-mrr 50 RSELTTH 0 /
______ NVTIAA1326 50cyc fully charged
8S%SB18C28957%749
50 RSELFH
1056143ATL17CP----- 0 /
______ NVT1AA0387 50cyc fll“y charged
PUT=EH
I D-RfR;  F-i2k; O-Tofik, K.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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FF5 3 WA H 255 S8R ) L
No. Name of test items Forced discharge
s FEARAS W45 R =ik
Sample No. Sample status Test result Remark

Q82749A309CA lcfjﬁfﬁ’ﬁge ; 0 /
Q82749B317AB | | HUREME 0 /
Q82749A31AA6 lcyﬁ’ﬁ;‘;ﬁiﬁfge : 0 /
Q82749A316C0 lcyﬁjﬁfi’ﬁge ; o) "
Q82749A32C53 wff’ﬁl’ydﬁﬁ’ﬁge ; 0 /
Q82749A3238F lcfjﬁl’;'ﬁﬁ’fﬁﬁge : 0 /
Q82749B31256 lcfgﬁl?ﬁﬁige s 0 /
Q82749B30547 1cf§§§fis’f;:":ge : o) /
Q82749A313C9 | | HREEME 0 /
Q82749B32D47 1cy§g§§§§§ge ; o) /
Q82749A3166B | jfﬁ?ﬁﬁ‘lfge ] 0 /
Q8274930704 |  SOWEERA 0 /
Q82748G323B6 | ;% gﬁfﬁﬁi@ ; 0 /
Q82749A32C24 | ;fffflf"‘fsﬁfge ] 0 /
Q82748D31956 | ysffffl‘l’:ﬁfﬁfge , o) /
Q82748D3195B | % gﬁf@?ﬁf@ y 0 /
Q82749A3157D | (SO UREHH 0 /
Q82749A305F9 | ysff’jl‘l’jﬁfsf{‘jge . o) /
Q82749A31ICF | ysffﬁ]‘l’jﬁfsﬁfge ; 0 /
Q82749A30F39 | % fﬁ’y‘%ﬁﬁfy ; 0 /
X D-figfk; F-iek; O-Jofik, J#X.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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Statement

LRl & O A L R A BT
The test report is invalid if not affixed the official seal of the laboratory to it.
2. Kell s IR e
The test report is invalid if it is blotted out.
3. IAHERACAIMG R, IO FTEFE AL
The conclusion of the consignation test is only valid for the provided sample.
4. RIpEREAR LR EHHFR, A H .
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Test Center.

IRSEHTRETR BB FR A BT HA 0
Dong guan Amperex Technology Limited Test Center

Mok R ERE RS TR LR E TV 15

Addr.: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China

HLiE Tel. : +86-0769-88989149

f&EH Fax.: +86-0769-88989483

Mk Website : www.atlbattery.com




